LOMBARDINoup: 11D

A KOHLER. COMPAEfgine: 11LD 535-3 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
1 7350.052 0il cooler 1
2 485.177 0il pipe mm 400 1
3 &————- » oil cooler 0
9 2690.148 accel. and stop hand control 1
11 2690.149 accel. and stop remote control 1
12 730.032 screw M 8 X 45 2
13 9485.176 0il pipe mm 175 1
14 732.092 screw M 8 X 18 3
15 4775.422 cooler guard 1
16 1770.001 bolt M 8 X 1,25 X 12 1
17 7625.012 washer diam. 8,4 1
18 8545.271 brace 1
19 B3617.021 clamp 1

20 (———— » see Pos. C 27 0
22 6140.143 pin 1
23 K————-= » see Pos. D 9/D 11/D 27 0
24 1200.034 O ring 105 1
25 3240.019 nut M 8 alpha brass 2
26  9180.192 cable end 2
27 2690.173 accel. and stop remote control 1
28 (———— » lever - see Pos. D 27 0
29 3240.008 nut M 6 1
30 1760.028 bolt M 6 X 1 X 35 1
31 1760.041 bolt M 6 X 40 (rmp < 2000) 1
32 4340.067 jacket 1
33 3240.008 nut M 6 1
34 5830.119 nut 2
35 5200.178 lever 1
36 1770.056 bolt M 8 X 1,25 X 18 1
37 B240.164 nut M 8 2
38 8965.034 plug M 8 1
39 6780.034 stud M 8 X 95 (107) 1
40 4670.058 copper gasket diam. 8,2X12X1,5 1
41 2175.040 oil filter cartridge 1
42 4670.019 copper gasket diam.16 4
43 5953.036 nipple 4
44 8576.021 eXtra fuel device 1
45 1200.034 O ring 105 1
46 5680.096 spring 1
47  K————— » see Pos. D 9 0
48 6870.021 stud 1
49 7625.098 washer diam. 8,4 1
50 3240.164 nut M 8 1
52 3240.018 nut M 8 2
53 J7625.010 washer diam. 8 2
54 6780.028 stud M 8 X 55 (67) 1
55 8965.021 plug M 8 1
56 4670.014 copper gasket diam.12 1
58 B740.160 OIL FILTER 1
59 4730.533 gasket 1
60 6370.137 plate 1
62 4730.533 gasket 1
63 1400.519 dipstick (mm 285) 1

printed by LOMBARDINI:

11/08/2010 -

1




Group: 11LD
Engine: 11LD 535-3 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
64 1380.024 CONTROL ROD 1
65 TJ71R.001 washer diam. 5,3 1
66 6275.101 plate 1
67 K————— » safety plate 0
68 3240.061 nut M 12 1
69 8460.055 locating dowel 2
70 «————- » see Pos. D 9/D 11/D 27 0
71 1760.003 bolt M 6 X 1 X 12 1
72 730.100 screw M 8 X 25 6
73 5200.178 lever 1
74 3240.164 nut M 8 1
75 6545.009 knob 1
78 4936.051 gear 1
79 6605.062 lub.oil pump 1
80 1971.044 sleeve 2
81 1580.023 bushing 1
82 J71R.001 washer diam. 5,3 1
83 2800.003 cotter pin 1
84 K————-— » see Pos. D 64 0
85 1760.010 bolt M 6 X 1 X 30 1
86 4775.524 gasket 1
90 6110.077 pin 1
91 «K————— » see Pos. D150 0
92 1240.001 snap ring 1
93 3240.036 nut M 10 1
94 7565.011 washer diam.10 1
95 1770.031 bolt M 8 X 1,25 X 50 2
96 7565.007 washer diam. 8 2
97 7565.004 washer diam. 6 2
98 4501.025 gasket 1
99 1165.001 circlip 2

100 J565.007 washer diam. 8 1
101 &————-— » support — see Pos. D 64 0
103 1760.006 bolt M 6 X 1 X 20 1
104 6210.031 pin 2
107 1760.006 bolt M 6 X 1 X 20 2
108 3740.058 oil filter 1
109 1770.002 bolt M 8 X 1,25 X 16 1
110 1240.002 circlip diam. 8 1
111 5550.027 eXtra fuel spring 1
112 J625.012 washer diam. 8,4 1
113 730.138 screw M 8 X 16 1
116 5200.257 lever 1
117 5655.349 speed g.spring R.P.M. 2000 > 1
119 6370.489 plate 1
120 1971.045 sleeve 1
121 5655.349 speed g.spring R.P.M. 2000 > 1
122 1240.001 snap ring 1
123 «————- » lever - see Pos. D 118/150 0
124 8430.023 lockpin 3 X 16 1
125 5680.082 spring 1
126 4601.045 gasket 1
127 [555.029 washer diam. 8 26

printed by LOMBARDINI:

11/08/2010 -

2




Group: 11LD

Engine: 11LD 535-3 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
128 1770.155 bolt M 8 X 1,25 X 30 26
129 1626.097 washer 1
130 «————-— » see Pos. D 118/D 150 0
131 6645.132 oil pan 1
132 4670.016 copper gasket diam.14 2
133 8965.005 0il drain plug M 14 2
134 «————- » pin - see Pos. D 118/D 150 0
135 1175.042 ring 1
136 1625.106 washer diam. 7,1 1
137 6366.012 plate 1
138 «————-— » washer — see Pos. D118/150 0
142 1301.156 ring 1
144 «————- » pin - see Pos. D 118/D 150 0
149 1257.025 ring 1
150 5200.740 contr.lever R.P.M.>2400 1
151 «————- » see Pos. D 118/D 150 0
152 ©140.130 pin 1
153 7565.007 washer diam. 8 2
154 1770.056 bolt M 8 X 1,25 X 18 2
155 8240.018 nut M 8 2
printed by LOMBARDINI: 11/08/2010 - 3




Engine: 11LD 535-3 Drawing: D

B 2609 &£ 29 28
10 86 2324 2&‘?3%30 3132(7
3 29 ( a

113 90 91 92

i —
93 9495 96

105—<gp
106 © 18 9,113 _87 88 89114 ®, 153
J{am @y s %% 154
@!@112 %117
gg (é/ @, Q, g &119 155
6 121 @122
137 Wz (le 123124
138~ (oo 1150~
134 g @\ N / 155
135/@/(@ %\ 147 2, 152 @/153
136 142 141143144 148 151 o154

printed by LOMBARDINI: 11/08/2010



